
Artline  Group  d.o.o.
Barjanska  cesta,  070
1000   Ljubljana

Client Sample (according to declaration of Client)

Sample description: Sample name: Artline Epoxy Resin brand epoxy resin
product
Designation: AER-CRY-00-150
Composition:
• Epoxy resin (main component)
• Amine hardener

Sample status: no objections

Sample received from the Client

Sample reception date: 15.07.2025

Start of analysis 18.07.2025

End of analysis 21.07.2025

Test report date 21.07.2025

Test
Method

Unit Result Criteria
Statement of
conformity

mg/kg < 5,0 ≤ 15000 Pass

mg/kg < 5,0 ≤ 28130 Pass

mg/kg < 0,02 - -

mg/kg < 0,50 ≤ 15000 Pass

mg/kg < 0,050 ≤ 130 Pass

mg/kg < 0,50 ≤ 930 Pass

mg/kg < 0,50 ≤ 7700 Pass

mg/kg < 5,0 ≤ 46000 Pass

mg/kg < 0,050 ≤ 47 Pass

mg/kg < 0,50 ≤ 460 Pass

mg/kg < 5,0 ≤ 56000 Pass

mg/kg < 0,050 ≤ 17 Pass

mg/kg < 0,20 ≤ 180000 Pass

mg/kg 0,729 ± 0,146 ≤ 560 Pass

mg/kg < 5,0 ≤ 18750 Pass

mg/kg < 0,050 ≤ 94 Pass

mg/kg < 0,050 ≤ 23 Pass

1) Limit values for materials of category III according to PN-EN 71-3:2019+A1:2021 was used to assess the compliance.

Authorized by:
ID: 230, Senior Analysis Specialist, Non-Food and Packaging Laboratory

The test report bears the certified electronic seal of J.S. Hamilton Poland Sp. z o.o.

Laboratory address:
Chwaszczyńska 180, 81-571 Gdynia

* Migration of elements EN 71-3: 2019+A1:2021 ¹⁾
  PN-EN 71-3:2019+A1:2021

Boron (B)

Aluminum (Al)

Total chromium (Cr)

Manganese (Mn)

Cobalt (Co)

Nickel (Ni)

Copper (Cu)

Zinc (Zn)

Arsenic (As)

Selenium (Se)

Strontium (Sr)

Cadmium (Cd)

Total tin (Sn)

Antimony (Sb)

Barium (Ba)

Mercury (Hg)

Lead (Pb)
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The results refer only to the samples received and tested. When a measurement uncertainty is given, it is an expanded uncertainty estimated for a coverage factor k=2 at 95% confidence level and is not including sampling
uncertainty, unless otherwise stated. When the conformity is stated J.S. Hamilton Poland Sp. z o.o. applies the simple acceptance decision rule in accordance with ILAC-G8:09/2019, unless otherwise reported. If the "result" column
contains a record: "<" or ">", it means, that it is the test outcome directly related to the lower or upper limit of the measuring range of the method. If an expanded measurement uncertainty is given for such a test outcome, it relates only
to the lower or upper limit of the measuring range of the method, respectively. In the case where the Laboratory base on the obtained test outcome, "statement of conformity" column presents an opinion and interpretation. This test
report may not be copied in part without the prior written permission of J.S. Hamilton Poland Sp. z o.o. The responsibility of J.S. Hamilton Poland Sp. z o.o. is limited solely to the data issued in its original. J.S. Hamilton Poland Sp. z
o.o. does not permit the use of the PCA accreditation symbol AB 079 by customers, subcontractors, external service providers and other third parties. For further information please refer to the PCA document - DA-02. The service
confirmed by this report is subject to the General Terms and Conditions of Services of J.S. Hamilton Poland Sp. z o.o. published on www.hamilton.com.pl.

* Test method accredited
# Test performed by external provider
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THE END OF THE REPORT
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